

TREATMENT FOR COVID-19 WITH SEPSIS

1. Oxygen administration as per protocol
2. Tab.Lopinavir-200mg + ritonavir 50mg –2 tabs BID for 14 days
3. Inj.meropenam 1 gm i/v TID (as per the wt)
Or
4. Inj.piperacillin-Tazobactam 4.5 gm i/v TID(as per the wt)
Or
5. Inj. Cefperazone-sulbactam 1000mg i/v BD(as per the wt)
6. Iv fluids- as per protocol
7. Inj.paracetamol sos
8. Inj.pantoprazole 40mg i/v
9. Inj.ondansetron 4mg i/v sos
- 10.Sedation for intubation sos
- 11.Chest physiotherapy
- 12.Frequent position change every 2Hrs
- 13.Alpha bed
- 14.Input/output charting
- 15.Monitoring vitals 2nd hourly
- 16.If intubated, care of ET tube
- 17.Ryles tube feeding